KICKSTARTER-CRANKCASE COOLING FOR PIAGGIO ZIP 4T OTHER YEAR

Kickstarter crankcase cooling for PIAGGIO Zip 4T Other year
 
(1)  830284
KICK STARTER AXLE
 
(2)  289495
STARTER LEVER RETURN SPRING
 
(3)  430264
SELF-TAPPING SCREW
 
(4)  873682
HOT AIR DEFLECTOR
(4)  873681
COMPLETE AIR BAFFLE
COMPLETE AIR DEFLECTOR
(4)  873682
HOT AIR DEFLECTOR
 
(5)  482291
HOSE CLAMP
 
(6)  B016792
SCREW W/ FLANGE M6X30
FLANGED HEXAGONAL HEAD SCREW (M6X30)
 
(7)  435251
GASKET
 
(8)  825119
COVER
 
(9)  258146
SELF-TAP SCREW M3X20
 
(10)  8721165
TRANSMISSION COVER
 
(11)  B016792
SCREW W/ FLANGE M6X30
FLANGED HEXAGONAL HEAD SCREW (M6X30)
 
(11)  B016792
SCREW W/ FLANGE M6X30
FLANGED HEXAGONAL HEAD SCREW (M6X30)
 
(11)  B016792
SCREW W/ FLANGE M6X30
FLANGED HEXAGONAL HEAD SCREW (M6X30)
(12)
(12)  433987
WASHER 16,3X23,8
(13)
(13)  006416
CIRCLIP
 
(14)  257134
HOSE CLAMP
 
(16)  581767
SUPPORT CLAMP
 
(19)  B016774
SCREW W/ FLANGE M6X25
 
(20)  006635
SNAP RING
 
(21)  4789853
RADIAL BEARING 15X35X11
BALL BEARING
 
(22)  B015956
PIN D.9,5 H=15
REFERENCE PLUG (D9.5, H15)
 
(23)  431860
BUSH Ø8XØ12X8
 
(24)  CM155110
PLUG
 
(25)  584843
GROUND CABLE
GROUND CABLE FOR STARTER MOTOR
 
(26)  483783
GASKET
(27)
(27)  199190
EXPANSION PLUG
 
(28)  827632
START. LEVER
 
(29)  288041
RING
 
(30)  286217
GUARD
 
(31)  286214
STARTER LEVER
COMPLETE KICKSTART LEVER FOR MOTOR
 
(32)  286219
WASHER 10,1X2,5
Part number Description
# 1
830284
KICK STARTER AXLE
# 2
289495
STARTER LEVER RETURN SPRING
# 3
430264
SELF-TAPPING SCREW
# 4
827611
873682
HOT AIR DEFLECTOR
# 4
841228
873681
COMPLETE AIR BAFFLE
COMPLETE AIR DEFLECTOR
# 4
843708
873682
HOT AIR DEFLECTOR
# 5
482291
HOSE CLAMP
# 6
289731
B016792
SCREW W/ FLANGE M6X30
FLANGED HEXAGONAL HEAD SCREW (M6X30)
# 7
435251
GASKET
# 8
825119
COVER
Contact
# 9
258146
SELF-TAP SCREW M3X20
# 10
4843165
8721165
TRANSMISSION COVER
# 11
289731
B016792
SCREW W/ FLANGE M6X30
FLANGED HEXAGONAL HEAD SCREW (M6X30)
# 12
433987
WASHER 16, 3X23, 8
# 13
006416
CIRCLIP
# 14
109960
257134
HOSE CLAMP
# 16
581767
SUPPORT CLAMP
# 19
414837
B016774
SCREW W/ FLANGE M6X25
# 20
006635
SNAP RING
# 21
478985
4789853
RADIAL BEARING 15X35X11
BALL BEARING
# 22
239388
B015956
PIN D.9, 5 H=15
REFERENCE PLUG (D9.5, H15)
# 23
431860
BUSH Ø8XØ12X8
# 24
CM121901
CM155110
PLUG
# 25
581424
584843
GROUND CABLE
GROUND CABLE FOR STARTER MOTOR
# 26
483783
GASKET
# 27
199190
EXPANSION PLUG
# 28
827632
START. LEVER
# 29
288041
RING
# 30
286217
GUARD
# 31
286218
286214
STARTER LEVER
COMPLETE KICKSTART LEVER FOR MOTOR
# 32
286219
WASHER 10, 1X2, 5
Here are all the parts relating to the Kickstarter-crankcase cooling of your ZIP Other year. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...